

Report Number: 205
 Report Date 01/11/200

PENETRATION - TEST REPORT

Client Name
Scheme Name
 Location
 Chainage
 Sampled by
 Certificate of Sampling
 Material Name
 Source of Material
 Quarry
 Stone Type
 Analysis of
 Test Method
 Binder Type

Lab Ref.
Sample No.
Ticket No.

 Date Taken
 Date Received
 Date Tested

to BS1377 : 1990 Part 2 Clause 9

Dial No.	Test No.	Initial Dial Reading	Final Dial Reading	Penetration	Average
	1				
	2				
	3				

Penetration	0 to 49	50 to 149	150 to 249	250 and above
Max difference between highest and lowest determination	2	4	6	8

Signed